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Order no.

: Cam Mozaik 2.5x2.5 cm.
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Numunenin adi ve tarifi
Name and identity of test item

Numunenin kabul tarihi : 19.11.2012

The date of receipt of test item

: Numune alma islemi firma yetkilileri tarafindan yapilmuistir.
(Sampling operation is performed by the company. )

Agiklamalar
Remarks

Testin yapildig: tarih : 20.11.2012

Date of test
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Number of pages of the report

Tiirk Akreditasyon Kurumu (TURKAK) deney

tanminma antlasmasi imzalamstir.
The Turkish Accreditation Acency (TURKAK) is signatory to

recognation of test reports.

Deney ve/veya olciim sonuglari,
bu sertifikamin tamamlayici kismi olan takip eden sayfalarda verilmistir.

The testing and/or measurement results, the uncertainities (if applicable) with confidence
methods are given on the following pages which are part of this report.

Test sonuclar: sadece testleri yapilan numunelere aittir. Testi yapilan numuneler

saklanmamaktadir.
Test results only belong to samples analysed. Analysed samples are not be kept.
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probability and test
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ILGILi STANDART (Related Standard) : TS EN ISO 10545-2
TEST ADI: SERAMIK KAROLAR - BOYUT VE YUZEY KALITESI TAYINI
TEST NAME: CERAMIC TILES - DETERMINATION OF DIMENSION AND SURFACE QUALITY
Side 1-3 Side 2-4 Thickn.
Manifacturing Dimensions (mm) 25.0 25.0 5.2
SIDES MEASUREMENTS (mm) Side 1-3
SAMPLE Side-1 Side-2 Side-3 Side-4 Average Average(%) Manuf. (%)

1 24.9 253 24.8 24.9 25.0 -1.19 +0.00
2 25 25.1 251 IS 25 -0.79 +0.40
3 25.6 22 253 253 25.4 +0.40 +1.60
4 25.6 25.4 25.4 25.4 259 +0.79 +2.00
S 25.0 251 252 25 1 23l -0.79 +0.40
6 25.6 253 254 258 254 +0.40 +1.60
7 253 25.0 252 25.1 257 -0.40 +0.80
8 26.2 25.8 259 251 259 28 +3.60
9 252 25.0 255 25:0 257, -0.40 +0.80
10 254 253 25.6 253 25.4 +0.40 +1.60

SIDES AVERAGE MEASUREMENTS (mm) Side 1-2-3-4: 25.3 mm
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ILGILI STANDART (Related Standard) : TS EN ISO 10545-2
TEST ADI: SERAMIK KAROLAR - BOYUT VE YUZEY KALITESI TAYINI
TEST NAME: CERAMIC TILES - DETERMINATION OF DIMENSION AND SURFACE QUALITY

Side 1-3 Side 2-4 Thickn.
Manifacturing Dimensions (mm) 25.0 25.0 52
THICKNESS MEASUREMENTS (mm)
SAMPLE Side-1 Side-2 Side-3 Side-4 Average = IN (%)
1 5.1 52 5.0 Sall 5.2 +0.00
2 49 4.8 4.8 4.8 4.8 -7.69
3 54 54 53 5.4 54 +3.85
4 5.0 5.0 4.9 5.0 5.0 -3.85
5 49 Sl Sall Sl Sl -1.92
6 S| S 5.0 Sl Sl -1.92
7/ 59 54 5.4 54 5.4 +3.85
8 54 5.4 5.3 5.4 5.4 +3.85
9 52 54 5.5 54 5.4 +3.85
10 52 52 53 52 5.2 +0.00
THICKNESS AVERAGE MEASUREMENTS: 5.2 mm Min: 4.8 mm Max: 5.5 mm
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